



TEST REPORT

OUR REF. 599/04

DATE 16/11/2004

Spett.le
CERAMICA
SERENISSIMA C.I.R. S.p.A.
Stabilimento ROTEGLIA RE
Via Provinciale per Baiso, 13
42010 ROTEGLIA RE

UNI EN ISO 10545-7

**DETERMINATION OF RESISTANCE TO SURFACE ABRASION
GLAZED TILES**

Determination of the abrasion resistance of the glaze of tiles by rotation of an abrasive load on the surface and the assessment of the wear by means of visual comparison of abraded test specimens and non-abraded tiles.

Samples arrived at 10/11/2004 (sampling executed by Commitment)

DESCRIPTION TILES : 31,7x31,7 cm
SERIES : "QUINTANA"
TYPE : "SPADA A 55"

DETERMINATION OF RESISTANCE TO SURFACE ABRASION

Classification : **IV**

Note : (visual failure at 2.100 revolutions)

GEOCERAMIC RESEARCHES
LABORATORIO TECNOLOGICO
40050 MONTE SAN PIETRO (BO) - ITALY

